
www.CRAworld.com

Final Report

Brewerton Water Pollution Control Plant
Comprehensive Facility Assessment

Prepared for: Onondaga County Department of Water
Environment Protection, Onondaga County, New York

CRA Infrastructure & Engineering
285 Delaware Avenue, Suite 500
Buffalo, New York 14202

October 2014 • 630986 • Report No. 4



Onondaga County 
Department of Water Environment Protection 

Brewerton Water Pollution Control Plant 
Comprehensive Facility Assessment 

 

 

 

 

 630986 (4) 
October 2014 

 

 

Table of Contents 
 Page 

Section 1.0 Introduction ............................................................................................... 1 
1.1 Project Background and Overview ................................................. 1 
[...]
data collection for each asset category, which were included as pick lists in the TapForms.  This 
approach used WEP’s existing inventory system such that the results with updated asset 
information could be re-integrated into the existing Maximo database.  The Maximo database 
inventory included the following five primary asset categories: 
 
- Mechanical/Process Systems 

- HVAC System 

- Electrical/Controls Systems 

- Structural Assets 

- Building System Assets 

 
During the Physical Infrastructure Assessment, a few assets not currently contained in the 
Maximo system were identified and added to the master inventory list.  A complete listing of 
the asset inventory is included as Appendix A. 
 
2.1.3 Physical Condition Assessment/Inspections 

The physical condition assessment of the WPCP included an inspection of visible and 
inventoried assets, and was conducted by a team of personnel experienced in wastewater 
facility evaluations.  The condition assessment was closely coordinated with WPCP staff so that 
relevant institutional knowledge and operational history were recorded for each asset. 
 
The field inspections consisted of examining the equipment, discussions with plant personnel, 
data entry into the TapForms for each individual asset, and photographic records of equipment 
and nameplates, wherever possible.  These data were provided to WEP electronically to be 
incorporated into the updated Maximo database. 
 



Onondaga County 
Department of Water Environment Protection 

Brewerton Water Pollution Control Plant 
Comprehensive Facility Assessment 

 

 

 

 

 630986 (4) 

October 2014 6 
 

 

During the condition assessment, a series of numeric condition scores were assigned to each 
asset included in the master inventory list for physical condition parameters, operational 
performance parameters and maintenance requirements as generally described as follows: 
 
- Physical Condition – intended to capture the actual physical appearance, and takes into 

account the relative age, materials of construction, and potential changes in technology for 
a particular asset. 

- Operational Condition – describes operational and performance history, including excessive 
wear, vibration, noise, heat, etc., of the assets.  This also includes evaluating whether the 
asset is becoming inefficient and/or ineffective, or difficult to sustain performance (reduced 
capacity, excessive energy use, etc.) 

- History of Planned Maintenance – intended to evaluate preventative maintenance versus 
reactive maintenance.  This category also identifies assets that require constant or 
progressive maintenance, difficult to find spare parts, or parts are becoming obsolete and 
no longer supported by manufacturers. 

- O&M Protocols – identifies if O&M documents and/or written procedures are available for a 
piece of equipment. 

 
The specific scoring for each category was determined via collaboration between the inspectors 
and appropriate Brewerton operations/maintenance staff whenever possible.  This approach 
was intended to bring a broad perspective to the analysis and mitigate individual biases during 
the scoring process.  The condition scoring for each category was based on WEP’s existing 
Maximo scale structure of 1 – 10 (a score of 1 generally indicates the asset is in very good 
condition/maintenance and a score of 10 indicates the asset is in very poor condition, is failing 
or cannot continue to be maintained). 
 
The resulting numeric condition, operational, and maintenance scores provide a basis for 
estimating the projected likelihood and consequence of failure for each asset, and subsequently 
a corresponding risk score as described in Section 2.1.4.  Preliminary asset scoring was proofed 
through a detailed quality assurance (QA)/quality control (QC) exercise by County staff.   The 
scoring was then subsequently adjusted based on County feedback to develop the final asset 
scores. 
 
2.1.4 Risk Assessment 

To complete the Physical Infrastructure Assessment, WEP’s risk-based approach was used as 
the basis to identify and prioritize the capital reinvestment needs for the WPCP.  This approach 
incorporated the diverse factors that must be considered when developing a strategic CIP that 
reflects WEP’s priorities and obligations.  The asset scores collected for the WPCP assets 



Onondaga County 
Department of Water Environment Protection 

Brewerton Water Pollution Control Plant 
Comprehensive Facility Assessment 

 

 

 

 

 630986 (4) 

October 2014 7 
 

 

provided the parameters and basis for the associated risk-based analysis and prioritization.  This 
process is designed to achieve objective, reliable, and repeatable results.  Each asset was 
assessed based on a likelihood of failure (LOF) and a consequence of failure (COF) to produce a 
corresponding risk.  To determine these values, the various scoring fields for each asset were 
compiled using the following sub-categories as provided by WEP: 
 
- The LOF scores were determined based on a weighted average of the condition scores as 

follows (the LOF Matrix is included in Appendix B.1): 

 50% Physical Condition Score 

 30% Operational Condition Score 

 15% History of Planned Maintenance 

 5% O&M Protocols 

- The COF scores were determined based on a weighted average of the following (the COF 
Matrix is included in Appendix B.1): 

 30% System Reliability 

 25% Regulatory Compliance 

 25% Health and Safety 

 10% Fiscal Impacts 

 10% Public Confidence 

 
The associated risk determination for the assets was calculated by multiplying the LOF scores by 
the COF scores (Risk = LOF x COF).  See Appendix B.1 for the LOF, COF, and Risk analysis for the 
evaluated WPCP assets.  Appendix B.2 is a list of the assets sorted by operational condition 
score, to identify those with opportunities for operational improvement. Once the risk analysis 
was completed for the master asset database, the following steps were completed to develop a 
prioritized CIP: 
 
- Project Identification and Bundling 

- Project Cost Estimates and Projections 

- Capital Improvement Plan Development 

 
The project bundles were developed primarily using the asset risk scoring.  Assets with the 
highest risk score were determined to be high priority and subsequently associated with the 
5-year CIP , those with a moderate score were placed in the intermediate category (10-year CIP) 
and those with the lowest scores, but determined to be critical for plant operations, were 
placed in the future priority category (20-year CIP).  Additionally, if an asset was part of a larger 



Onondaga County 
Department of Water Environment Protection 

Brewerton Water Pollution Control Plant 
Comprehensive Facility Assessment 

 

 

 

 

 630986 (4) 

October 2014 8 
 

 

group of assets (such as the blowers, groups or sets of pumps, PLCs/SCADA system, grit system 
components, gates/valves, etc.), then the group of assets were categorized based on the 
highest risk score.  For example, if one blower had a high risk score, then the other blowers 
would automatically be given the same priority.  In developing the project priorities, 
intermediate and future projects also considered scheduled replacement versus failure.  For 
example, the influent screening system improvements were viewed with higher regard due to 
lack of redundancy, environmental conditions, and importance to overall plant process. 
 
Plant issues identified that were not associated with an asset in the Maximo database were 
based on discussions with staff about facility concerns.  These issues were added to the CIP as 
appropriate. 
 
The process is designed to achieve objective, reliable, and repeatable results, which are 
presented in Section 5.0. 
 
2.2 Process Evaluation Approach 

Concurrent with the physical infrastructure assessment, CRA conducted a comprehensive 
process and operations assessment to verify that the facility continues to meet the SPDES 
Permit limits while addressing future challenges and plant processes that require 
improvements.  Five years of plant operational and compliance monitoring data (2007 through 
2012) were used to develop a profile of process performance throughout the WPCP.   
Parameters analyzed during the review included: 
 
• Average Daily Flow  

• Maximum Daily Flow  

• Biochemical Oxygen Demand (BOD) 

• Total Kjeldahl Nitrogen (TKN) 

• Ammonia-Nitrogen 

• Total Suspended Solids (TSS) 

• Total phosphorus (TP) 

• Fecal Coliform 

• Total Residual Chlorine (TRC) 

 
The original plant design parameters for the facility were also reviewed, including hydraulic and 
treatment capacity design parameters for each unit process.  The current operating SPDES 
Permit for the Plant and the draft SPDES Permit renewal were reviewed.  In addition to 
reviewing operations' data and reports, interviews were conducted with plant operations' 



Onondaga County 
Department of Water Environment Protection 

Brewerton Water Pollution Control Plant 
Comprehensive Facility Assessment 

 

 

 

 

 630986 (4) 

October 2014 9 
 

 

personnel between June and December 2013 to provide a thorough understanding of 
operator's practices, perspectives, and challenges. 
 
 
Section 3.0 Physical Infrastructure Assessments and Evaluations 

The physical infrastructure assessments and evaluations completed at the WPCP included 
inspection of the following components: 
 
• Mechanical/Process Systems 

• Electrical Systems 

• Instrumentation and Controls 

• Process Tankage and Piping 

• Building Systems 

• General Site 

• Security, Lighting, and Fire Alarms 

 
3.1 Mechanical/Process Systems 

The evaluations of the mechanical and process systems throughout the WPCP revealed a wide 
range of equipment conditions.  In general, a significant number of process equipment items 
are either approaching or have reached the end of their useful operating design life and require 
either rehabilitation or full replacement.  Other items were noted to be critical processes and 
noted for replacement under the future planning period (10-year/20-year planning period).  
The following summarizes the critical mechanical systems in need of upgrade or replacement to 
facilitate operations and permit compliance: 
 
• Aeration blowers, associated air piping and diffusers 

• Sodium hypochlorite bulk storage tanks and associated level sensors 

• Grit clam bucket, hoist, air diffusers 

 

In addition, the MLSS channel telescoping valves and Settling Tank scum pits were determined 
to be operationally deficient.  The telescoping valves openings are breached and the scum pits 
backup at a total plant flow of approximately 4 mgd.  Also, the south clarifier scum pit was 
identified to be approximately 1 inch lower than the north clarifier scum pit.  The telescoping 
valves should be replaced with units having a longer travel distance and the scum pit elevations 
should be raised. 



Onondaga County 
Department of Water Environment Protection 

Brewerton Water Pollution Control Plant 
Comprehensive Facility Assessment 

 

 

 

 

 630986 (4) 

October 2014 10 
 

 

 
Several other items determined during the inspections to be critical to WPCP process 
operations that should be included under future planning phases of the CIP include: 
 
• Settling tanks sludge collectors, scum pumps, and associated equipment 

• Raw Sewage Pumps 1-3 and associated motors, and VFDs 

• Ferrous sulfate bulk storage tanks, level meters, and associated feed equipment 

• Return activated sludge (RAS) pumps, flow meters, and associated motors, and VFDs 

• Facility process isolation gates (Chlorine Contact Tanks, Mixed Liquor Suspended Solid 
(MLSS) Tanks, Sludge Concentration Tank) 

• Control valves 

• Thickener rotary drum and pumps, digester and thickener feed pumps  

• Influent screening system (no redundancy other than manual bar rack), consider smaller 
screen size for improved performance 

 
A detailed listing of all mechanical assets evaluated as a part of this project with their 
associated scoring is included in Appendix C. 
 
3.2 Electrical Systems 

All major plant electrical components and equipment were inspected.  During the Site 
investigations, substations, MCCs, generator, main breakers, feeders, switchgears and other key 
electrical assets were reviewed with WPCP electrical staff.  In general, this assessment revealed 
several equipment deficiencies, safety issues, and code concerns.  Based on these safety 
concerns and some critical hazards noted during the assessment, it is recommended that a 
facility-wide Arc Flash Hazard Analysis be completed.  The following is a general summary of the 
critical electrical systems within the WPCP in need of rehabilitation/replacement to facilitate 
continued operations and permit compliance: 
 
• Main distribution switchgear 

• Motor Control Centers (MCCs) 

• Facility generator 

• Low voltage lighting panels 

 
A detailed listing of all electrical assets evaluated as a part of this project with their associated 
scoring is included in Appendix C. 
 



Onondaga County 
Department of Water Environment Protection 

Brewerton Water Pollution Control Plant 
Comprehensive Facility Assessment 

 

 

 

 

 630986 (4) 

October 2014 11 
 

 

3.3 Instrumentation and Controls 

A survey and inspection of the automation and control systems was conducted at the WPCP 
along with WEP staff.  During the Site investigations, Programmable Logic Controller (PLC), 
Supervisory Control and Data Acquisition (SCADA), and Human-Machine Interface (HMI) 
systems were reviewed and each electrical enclosure that housed automation hardware was 
opened for general viewing and visual condition assessment.  In general, the automation 
equipment hardware and software appear to be operational and functioning as originally 
designed.  While no major issues were identified, the Multiplexer #1 and #2 PLCs were 
observed to be missing front panel doors, the Chemical PLC HMI screen loses visibility due to an 
inadequate light bulb, and all of the panels are becoming obsolete such that WEP will have 
difficulty acquiring replacement parts.  Based on the age of the PLCs and high likelihood that 
part availability will continue to become a growing concern, it is recommended that a new 
architecture be developed and implemented to continue reliable, uninterrupted system 
operation. 
 
3.4 Process Tankage and Piping 

3.4.1 Process Tankage 

The condition assessment for the process tankage involved entering each tank and performing 
a general visual inspection and hammer soundings investigation.  WPCP personnel assisted CRA 
by showing the major points of concern in each structure evaluated.  Generally, all process 
tankage are in relatively good condition and appear well maintained.  The following issues were 
identified during the inspections: 
 
1. The process channel between the MLSS tanks and clarifiers leaks significantly during 

high plant flows. 

2. Special Manhole 1 has minor cracks, chips, spalling and miscellaneous safety items 
noted; rehabilitation appears to be required. 

3. Miscellaneous concrete degradation on concrete walks, and minor cracks, chips, and 
spalling of walls were noted. 

4. Standing water, due to rainfall and melting snow, on the gallery deck west of the 
aeration tanks creates a safety hazard, especially during winter months when 
freeze/thaw conditions are prevalent. 

 
3.4.2 Yard Piping 

Yard piping condition was discussed with Brewerton WPCP personnel.  A significant issue was 
identified with the facility process water piping and yard hydrants.  System leaks are becoming 



Onondaga County 
Department of Water Environment Protection 

Brewerton Water Pollution Control Plant 
Comprehensive Facility Assessment 

 

 

 

 

 630986 (4) 

October 2014 12 
 

 

a growing concern and many of the yard hydrants are not in working condition and are in need 
of replacement. 
[...]
equipment condition, equipment costs, energy costs, incentives available and condition of the 
existing heating equipment, future changeover should still be considered when WEP has 
funding available and equipment condition justifies replacement.  Based upon the Audit’s 
energy findings and the current cost of construction and available incentives, CRA recommends 
not making the conversion from electric to natural gas a high priority at this time. 
 



Onondaga County 
Department of Water Environment Protection 

Brewerton Water Pollution Control Plant 
Comprehensive Facility Assessment 

 

 

 

 

 630986 (4) 

October 2014 30 
 

 

3.9.2 Generator Exhaust Relocation Evaluation 

The generator exhaust is currently directed out the western wall of the Brewerton WPCP 
garage.  Since this is the direction of prevailing winds there is concern about exhaust drawback 
into the building.  This evaluation explores options for relocation of the exhaust. 
 
The generator has two exhaust points, the engine and the radiator.  The engine fumes exhaust 
through a circular pipe less than 12 inches in diameter, while the radiator heat exhausts 
through a louvered opening approximately 10 feet high by 10 feet wide.  The engine fumes are 
of primary concern as these are a health issue; the radiator heat exhaust is not a significant 
human health concern (although during summer months drawback of radiator heat could result 
in increased building temperatures).  The relocation of the smaller engine exhaust would 
reduce the exhaust drawback concern. 
 
The engine exhaust could be relocated either farther up the western wall so that the winds 
blow the exhaust up and over the building or through the building roof.  While exhausting 
through the building roof would require a new roof penetration, it would result in a lower 
likelihood of exhaust drawback if vented properly.  Therefore, venting through the roof is 
recommended.  During the design of this modification, proper venting to eliminate drawback 
through other HVAC equipment located on the roof, as well as coordination with existing 
equipment within the building, will require further evaluation.  Relocating this exhaust 
penetration should be closely coordinated with building roof replacement projects. 
 
3.9.3 Green Roof Evaluation 

The Popli Group inspected the condition of the existing roof system and evaluated the 
feasibility of installing green roof systems based on existing record drawings.  The intent of this 
analysis was to determine if there is any reserve structural capacity to support the installation 
of green vegetative roofs. 
 
The various types of building structural support systems and configurations were determined 
based on record drawings and field observations; no measurements of structural members 
were taken for this evaluation.  The facility buildings are typically constructed using pre-
stressed hollow-core plank roofs supported by either load-bearing walls or structural steel 
framing, or a combination of the two.  The capacity of the concrete planks was evaluated based 
on their individual spans, using 35 pounds per square foot (psf) snow load and 15 psf 
miscellaneous loading for lighting, HVAC, ceilings, etc.  Existing mechanical equipment on roofs 
were not considered for this evaluation.   
 



Onondaga County 
Department of Water Environment Protection 

Brewerton Water Pollution Control Plant 
Comprehensive Facility Assessment 

 

 

 

 

 630986 (4) 

October 2014 31 
 

 

Where the planks are supported on structural steel beams, the beams were evaluated.  Due to 
limited documentation on the columns and load-bearing walls detailing reinforcement and 
grouting configurations, the columns and walls were not evaluated.  Also, without geotechnical 
information, an evaluation of the ability of the footings to support additional loads was not 
performed.  Where additional reinforcement to the beams is required to support the green roof 
loads, the columns, walls and footings would require further evaluation, as summarized in 
Table 3.1. 
 

Table 3.1 Building Structural Capacity Availability for the Installation of Green Roofs 

System 
Assumed 
Roof Load Limiting Member 

Reserve 
Capacity Notes 

Raw Sewage Pumping Station 
(3,836 SF) 

    

10-Inch Concrete Plank 
Load-bearing Walls and Steel 
Framing 

145 psf 
W14 by 34 Steel 
Beam 

10 psf 
Reinforce the 
Existing Beams 

Chemical Storage Building  
(1,701 SF) 

    

6-Inch Concrete Plank 120 psf 
W12 by 16.5 Steel 
Beam 

0 psf 
Reinforce the 
Existing Beams 

Sludge Thickening Building  
(1,041 SF) 

    

10-Inch Concrete Plank 145 psf 10 in. Plank 63 psf 
Adequate for 
green roof < 60 
psf 

Control Building and Garage 
(5,494 SF) 

    

10-Inch Concrete Plank 145 psf 10 in. Plank 3 psf 
Reinforce the 
Existing Beams 

 
3.9.4 Relocation of the Lunch Room and Laboratory 

The evaluation and assessment included a conceptual review of relocating the existing Lunch 
Room and WPCP Laboratory, and the creation of additional space.  A proposed first floor plan 
for the Control Building was prepared by Popli; the conceptual drawing is provided in 
Appendix F.  As requested by WEP, the existing Blower Room was redesigned to include a men’s 
locker room, offices, lunch room, lab area, and operations control room.  Currently, the facility 
only has one men’s bathroom; the proposed improvements will expand the men’s bathroom 



Onondaga County 
Department of Water Environment Protection 

Brewerton Water Pollution Control Plant 
Comprehensive Facility Assessment 

 

 

 

 

 630986 (4) 

October 2014 32 
 

 

and add a women’s bathroom.  It is recommended that the above modifications be completed 
as a concurrent or follow-up project to the blower relocation/upgrades project. 
 
 
Section 4.0 Process Evaluations 

4.1 Process Evaluation Overview 

This process evaluation includes a comprehensive evaluation of the Plant hydraulics and 
process capacities, as well as a number of targeted process evaluations.  While the Brewerton 
WPCP has a successful track record of permit compliance, a review of available data and 
information provided by plant operators indicate a number of concerns regarding optimal 
operation and future challenges.  Identified issues and associated process evaluations in this 
section are as follows: 
 
• Aeration tank influent forcemain solids settling and flow distribution.  The influent flow is 

divided into two trains using manual valves in the east plant gallery.  The manual valves 
must be adjusted frequently and are a difficult way to provide even flow distribution.  
Additionally, during low flow, solids can settle in the influent forcemain.  

• Grit removal operations.  Grit carryover has been observed in the re-aeration tanks by 
plant staff. 

• Secondary treatment system process and hydraulic limitations.  The Plant influent flow 
rate ranges from below 1 mgd to 10 mgd.  In order to avoid overflow of the re-aeration tank 
during periods of higher flow, plant staff must change the operation mode of secondary 
treatment from extended aeration to contact stabilization at flows greater than 4.2 mgd; 
this reduces the effectiveness of BOD and TKN removal. 

• Phosphorus removal uses corrosive coagulants.  The facility currently uses ferrous sulfate 
for phosphorus treatment.  However, this compound is corrosive and imposes an oxygen 
demand, as it must be added upstream of the aeration tanks to be effective. 

• Blower system optimization.  Process air for the secondary treatment and aerobic digestion 
systems are supplied from common blowers.  This configuration reduces operational 
flexibility and likely results in higher energy usage than an alternative approach.  
Improvements to the air diffusers can improve oxygen transfer efficiency, thus reducing air 
requirements.  Leaking from the Plant air piping is also reducing the system efficiency and 
overall process effectiveness. 

• Facility-wide odor control needs.  A sizable residential development is being constructed 
adjacent to the WPCP property.  Odors and noise generated at the Plant could result in 
complaints from these new homeowners. 



Onondaga County 
Department of Water Environment Protection 

Brewerton Water Pollution Control Plant 
Comprehensive Facility Assessment 

 

 

 

 

 630986 (4) 

October 2014 33 
 

 

• Chlorination/dechlorination and Clarifier improvements.  These improvements and 
upgrades are outlined in a separate report by CRA entitled "Preliminary Design report – 
Disinfection and Clarifier Improvement Project," dated April 2014. 

 
The following data and documents were used for these evaluations: 
 
• 2013 Phosphorus Coagulant Jar Testing Results (Section 4.5.2). 

• NYSERDA FlexTech Report Brewerton WWTP (Johnson Controls and CDM Smith, 
October 2012).  

• Brewerton WPCP Operating and Compliance Monitoring Data 2007−2012. 

 
4.2 Plant Process Overview 

The Brewerton WPCP is an advanced secondary treatment facility that treats wastewater 
primarily from residential sources.  Key processes at the Brewerton WPCP plant include: 
 
• Preliminary screening using a bar rack and mechanical screen. 

• Grit removal using an aerated grit chamber with mechanical clam shell removal system. 

• Year-round phosphorus removal through addition of ferrous sulfate added to the influent of 
the re-aeration tanks. 

• Advanced secondary treatment using Extended Aeration or Contact Stabilization Activated 
Sludge Processes (dependent on flow). 

• Solids settling of treated water using clarifiers and aided by the addition of cationic 
polymer. 

• Sludge digestion using two aerobic digestion tanks operating in series. 

• Sludge thickening using a rotary drum thickener (hauled to the Metropolitan-Syracuse 
WWTP for further treatment). 

• Seasonal disinfection of final clarifier effluent using chlorine contact tanks and sodium 
hypochlorite before discharge into the Oneida River. 

 
4.2.1 Plant Hydraulics 

The original plant was designed based on an average flow of 3 mgd and a peak flow of 7.5 mgd.  
The current peak hourly flow can reach up to 10 mgd, which causes hydraulic issues that result 
in significant process operational modifications, solids carryover and hydraulic backups.   
 



Onondaga County 
Department of Water Environment Protection 

Brewerton Water Pollution Control Plant 
Comprehensive Facility Assessment 

 

 

 

 

 630986 (4) 

October 2014 34 
 

 

A plant hydraulic profile was developed under design peak and current peak flow to identify 
hydraulic restrictions and determine facility modifications required to mitigate hydraulic issues 
within the plant.  It is understood that the three main areas of concern in the Plant during high 
flow events are the aeration tanks, clarifiers, and chlorine contact tank influent box.  Table 4.1 
summarizes the existing hydraulic profile (at 7.5 mgd), the profile at 10 mgd, and modified 
hydraulic profile at 10 mgd resulting from facility improvements.  The existing hydraulic profile 
information is based on the facility record drawings and assumes all tanks are operating. 
 

Table 4.1 Brewerton WPCP Hydraulic Profiles 

Location 

Tank Top of 
Wall 

Elevation, ft 

Water Elevation, ft 
Existing 
Facility  

Configuration 
@ 7.5 MGD 

Existing 
Facility 

Configuration 
@ 10 MGD 

Modified 
Facility 

Configuration 
@ 10 MGD 

Re-aeration Tank 384.67 382.00 384.67 383.5 
MLSS Tank 384.67 382.00 383.5 383.5 
Settling Tank 383.50 381.75 381.9 381.9 
Settling Tank 
(downstream of v-notch 
weirs) 

381.83                    
(weir 
elevation) 

- 381.9 381.9 

Chlorine Contact Tank 
Influent Box 

378.00 378.0 378.0 377.8 

Notes: 
1. Existing Facility Configuration based on the hydraulic profile from the Brewerton WPCP Record Drawings, 1975  
2.    Elevations in blue exceed the tank wall or upstream weir elevation (elevations exceeding a wall are noted as 

the top of wall elevation). 
2. The modified water elevation of the re-aeration Tank is based on the following improvements: 

a. Constructing a 4 ft by 4 ft opening  between the re-aeration and MLSS Tanks  
b. Enlarging the opening between the Chlorine Contact Tank Influent Box and the Chlorine Contact Tank 

Chambers (from 1 ft high by 2.5 ft wide to 5 ft high by 2.5 ft wide) 
3. The modified water elevations for the MLSS, Settling and Chlorine Contact Tanks are based on the following 

improvements: 
a. Enlarging the opening between the Chlorine Contact Tank Influent Box and the Chlorine Contact Tank 

Chambers (see modified opening size in item 2.b above)  
b. Installation of a 24-inch effluent flow meter at the influent to the Chlorine Contact Tank 
 

 
While opening a 4-foot by 4-foot opening between the re-aeration Tank and MLSS tank will 
positively impact the Plant hydraulics, the treatment system operation should stay within the 
recommended loading for the extended aeration process.  Information on the Plant process 
capacities is provided in Section 4.2.2. 
 



Onondaga County 
Department of Water Environment Protection 

Brewerton Water Pollution Control Plant 
Comprehensive Facility Assessment 

 

 

 

 

 630986 (4) 

October 2014 35 
 

 

4.2.2 Plant Process Capacities 

The Brewerton WPCP is rated with design average and peak flows of 3.0 and 7.5 mgd, 
respectively.  The past 6 years of data show that influent flows have averaged about 2 mgd; 
however, the flow range runs from below 1 mgd up to 10 mgd.  Brewerton WPCP process 
hydraulic and solids retention times at various plant flow rates are summarized in Tables 4.2 
and 4.3, respectively.  Table 4.4 summarizes the typical solids retention time (SRT), hydraulic 
retention time (HRT) and MLSS concentrations for a variety of activated sludge processes. 
 

Table 4.2 Brewerton WPCP Process Hydraulic Retention Times 

Process Tanks 
Volume 

(Gallons) 

Hydraulic Retention Time (Hours) 
1.0 

MGD 
1.9 

MGD 
3 

MGD 
4.2 

MGD 
5 

MGD 
7.5 

MGD 
10 

MGD 
Re-aeration Tank 534,490 12.8 6.8 4.3 3.1 2.6 1.7 1.3 
MLSS Tank 267,245 6.4 3.4 2.1 1.5 1.3 0.9 0.6 
Aerobic Digestion Tank 534,490 12.8 6.8 4.3 3.1 2.6 1.7 1.3 
Settling Tank 380,000 9.1 4.8 3.0 2.2 1.8 1.2 0.9 
Pipe - Settling Tank to 
CCT 

8,515 0.1 0.1 0.08 0.04 0.04 0.03 0.02 

Chlorine Contact Tank 74,800 1.8 0.9 0.6 0.4 0.4 0.2 0.2 
Effluent Pipe - CCT to 
MH-12 

4,757 0.1 0.1 0.0 0.0 0.0 0.0 0.0 

TOTAL HRT (Hours) 1,804,297 43.2 22.8 14.4 10.3 8.7 5.8 4.3 
Notes: 
1. HRT calculation for pipe from Settling Tank to CCT includes both 16-inch and 36-inch diameter pipe retention 

times with half flow for 36-inch and full flow for 16-inch. 

 
  



Onondaga County 
Department of Water Environment Protection 

Brewerton Water Pollution Control Plant 
Comprehensive Facility Assessment 

 

 

 

 

 630986 (4) 

October 2014 36 
 

 

 
Table 4.3 Brewerton WPCP Solids Retention Times 

Flow Rate (MGD) SRT (Days) 
1.0 15.4 
1.9 12.5 
3 10.2 

4.2 8.5 
5 7.6 

7.5 5.8 
10 4.7 

Notes: 
1. SRT calculated for Extended Aeration mode using average values 

provided by WEP. 
 - WAS = 15 − 20 gpm, RAS = 700 gpm, 3000 − 4000 mg/L 
 - Mixed Liquor = 1900 − 2600 mg/L 
 - Clarifier Effluent = 30 − 50 mg/L 

 
 

Table 4.4 Typical Solids Retention Time (SRT), Hydraulic Retention Time 
  (HRT) and MLSS Concentrations for Activated-Sludge 
  Processes (Metcalf and Eddy, 2003; GLUMRB, 2004) 

Activated Sludge Processes 
SRT 

(days) 
HRT 

(hours) 
MLSS 

(mg/L) 

BOD Loading 
(lb BOD/ 

1000 ft3-day) 
Conventional Plug Flow 3 – 15 4 – 8 1,000 – 3,000 20 – 40 

Contact Stabilization 5 – 10 
0.5 – 1a 
2 – 4b 

1,000 – 3,000a 
6,000 – 10,000b 

60 – 75 

Extended Aeration 20 – 40 20 – 30 2000 – 5000 5 – 15 
Step Feed 3 – 15 3 - 5 1500 – 4000 40 – 60 
Notes: 
aRetention time in contact basin 
bRetention time in stabilization basin 

 
Table 4.5 compares the operational conditions of each of the Brewerton WPCP modes of 
operation.  The WPCP currently targets operation in extended aeration mode at flows up to 
4.2 mgd.  For flows ranging from 1.0 to 4.2 mgd secondary treatment HRT and SRT for Extended 
Aeration mode (which includes the MLSS and Re-aeration tank volumes) ranges from 19.2 to 
4.6 hours and 15.4 to 8.5 days, respectively.  BOD loading in extended aeration mode ranges 
from 30 to 50 lb BOD/1000 ft3-day.  The calculated HRT, SRT and BOD loading for current plant 
operations at flows less than 4.2 mgd are somewhere between conventional plug flow and 



Onondaga County 
Department of Water Environment Protection 

Brewerton Water Pollution Control Plant 
Comprehensive Facility Assessment 

 

 

 

 

 630986 (4) 

October 2014 37 
 

 

extended aeration modes of operation.  For the purposes of this report, the primary mode of 
operation will be referred to as extended aeration. 
 

Table 4.5 Summary of Brewerton WPCP Secondary Treatment 
Operational Conditions 

Parameter Extended Aeration Contact Stabilization 
Secondary Treatment 
Volume (gallons) 

801,735 
267,245 (contact) 
534,490 (stabilization) 

Current Operational 
Flow Range (mgd) 

1 – 4.2 4.2 – 5 

Secondary Treatment 
HRT (hours) 

4.6 – 19.2 
1.3 - 1.5 (contact) 
2.6 – 3.1 (stabilization) 

SRT (days) 8.5 – 15.4  7.6 – 8.5  
MLSS (mg/L) 1900 – 2600  1900 – 2600 
BOD Loading  
(lb BOD/1000 ft3-day) 

30 – 50  30 – 50 

 
Due to hydraulic constraints (discussed in Section 4.4), the facility operates in Contact 
Stabilization mode at flows ranging from 4.2 to 5 mgd.  Hydraulic retention times range from 
3.1 to 2.6 and 1.5 to 1.3 hours for flows ranging from 4.2 to 5 mgd in the stabilization and 
contact basins, respectively, matching typical values for this mode of operation (Metcalf and 
Eddy, 2003). 
 
The Brewerton WPCP experiences a wide range of flow rates.  Table 4.6 summarizes the 
frequency of various average daily and maximum daily flow rates.  The data show that the 
average daily and maximum daily flows at the WPCP are less than the design values of 3.0 and 
7.5 mgd approximately 95 and 98 percent of the time, respectively, indicating that the majority 
of the time wastewater flows are within the current plant capacity.  The annual average daily 
flow is 1.9 mgd, which is approximately 63 percent of the rated design capacity.  The historical 
data indicate that the WPCP is within the design capacity under typical average and maximum 
daily flows; however, wet weather flows in excess of 7.5 mgd create significant challenges with 
the Plant processes.  Based on the detailed review of the flow data and process assessments 
and discussions with WEP, the root cause of these challenges experienced at the WPCP stem 
from rainfall derived infiltration and inflow (RDII) issues within the tributary collection system.  
 
In addition to the RDII issues, the WPCP experiences hydraulic issues when the wet wells in the 
collection system pump stations are pumped down to facilitate maintenance.  If this pumping 
occurs in conjunction with high flow events or normal diurnal peaks the hydraulic and process 
impacts are compounded.  Outside of close coordination between WPCP and Flow Control 



Onondaga County 
Department of Water Environment Protection 

Brewerton Water Pollution Control Plant 
Comprehensive Facility Assessment 

 

 

 

 

 630986 (4) 

October 2014 38 
 

 

Division staff, Plant influent equalization would be required to accommodate these extreme 
flow peaks to reduce hydraulic and process impacts.  The construction of intermittently used 
primary clarifiers could mitigate peak flow impacts at the plant; this is discussed further in 
Section 4.3. 
 
Although the frequency of high flows is low, the effect on wastewater treatment, solids 
carryover and overall operation of the Plant are significant.  During wet weather, high flow 
rates result in solids carryover, short circuiting of the clarifiers, decreased secondary treatment 
at flow rates above 4.2 mgd, or the requirement to stop secondary treatment altogether at flow 
rates greater than 5.0 mgd.  High plant flow rates decreases nitrogen and BOD removal.  Since 
2007, daily maximum flows have been above 4.2, 5.0, 7.5 and 10 mgd, 10.0, 5.4, 1.5 and 
0.4 percent of the time, respectively.  Although infrequent, the elevated daily maximum flows 
create hydraulic, process and operation issues throughout the Plant. 
 
 

Table 4.6 Average Daily and Max Daily Flow 
Frequency 

Flow Rate 
(mgd) 

Frequency Above Flow Rate (%) 
Average 

Daily Flow 
Daily Maximum 

Flow 
3.0 5.1 43.8 
4.2 0.8 10.0 
5.0 0.2 5.4 
7.5 - 1.5 

10.0 - 0.4 
 
4.3 Secondary Treatment System Evaluation 

The Brewerton WPCP was originally designed to operate in contact stabilization mode, which 
was the main mode of operation until September 2009 when, in order to achieve higher BOD 
and nitrogen removals, the activated sludge process was altered to operate in extended 
aeration mode at plant flow rates less than 4.2 mgd.  Due to hydraulic constraints as flows 
increase, the mode of operation at flow rates between 4.2 and 5 mgd is changed to contact 
stabilization.  Above flow rates of 5 mgd, aeration is turned off in the re-aeration and MLSS 
tanks and wastewater flows through the WPCP without secondary treatment. 
 
Brewerton WPCP BOD, TKN and ammonia from 2007 through 2012 are summarized in 
Figure 4.1.  The results of switching the main mode of operation from contact stabilization to 
extended aeration are clear, as the average effluent BOD, TKN and ammonia concentrations 



Onondaga County 
Department of Water Environment Protection 

Brewerton Water Pollution Control Plant 
Comprehensive Facility Assessment 

 

 

 

 

 630986 (4) 

October 2014 39 
 

 

decreased from 17.8, 7.0, and 5.2 mg/L to 10.4, 2.1 and 0.5 mg/L, respectively.  The decrease in 
effluent concentrations represents 42, 70 and 90 percent decreases in BOD, TKN and ammonia, 
respectively. 
 
Although the operational changes from contact stabilization to extended aeration resulted in a 
significant increase in effluent water quality, there are hydraulic issues that prevent the Plant 
from operating in extended aeration at all times.  During extended aeration, flows enter in one 
side of the re-aeration tank, moving as a plug flow before passing through a 4-foot by 4-foot 
opening connecting the two sections of the re-aeration tanks.  A single 12-inch diameter pipe is 
available to convey flows from the re-aeration tank to the MLSS tank and enable extended 
aeration.  However, this pipe segment results in a hydraulic constraint.  Under high flows, water 
backs up in the re-aeration tanks and cause overflow and washout of the MLSS tank, which 
necessitates operations staff to alleviate the hydraulic constriction by switching to contact 
stabilization mode.  In order to maintain the Plant operating in the preferred mode of operation 
(extended aeration) for flow rates higher than 4.2 mgd, a 4-foot by 4-foot opening should be 
added to the wall between the MLSS and re-aeration tanks to allow flow to pass through all 
three tanks as a plug flow. 
 
If the re-aeration and MLSS tanks were able to operate under plug flow conditions with the 
addition of the 4-foot by 4-foot opening, the WPCP would be able to operate in extended 
aeration mode at flows up to approximately 5 mgd, based on the recommended hydraulic and 
solids retention time ranges for this operational mode.  It is recommended to add a 4-foot 
by 4-foot opening to remove the hydraulic restriction and increase the process capacity of the 
secondary treatment system.  In addition to increasing the secondary treatment capacity, RDII 
issues must be addressed and reduced to decrease the frequency at which the WPCP is 
required to limit secondary treatment and ultimately, to avoid the need for unnecessary plant 
expansions. 
 
If RDII concerns and issues with peaks resulting from flow control at the pump stations are not 
successfully addressed, and the frequency and extent of plant peak flows are not reduced, 
additional plant process tankage will be required during periods of high flow.  Additional 
aeration and secondary clarification tankage would create operational issues during normal 
flows when additional process tankage is not required. If additional tankage is determined to be 
necessary, installation of intermittent primary clarification (plant equalization) could be used to 
address the plant peak flows and RDII issues. Primary clarifiers would most likely be located 
where the existing sludge drying beds are located, in which case, the existing sludge drying beds 
would need to be demolished (as discussed in Section 3.6).  Based on Ten State Standards for 
Wastewater Facilities recommendations for primary clarification, two 65-feet diameter and 
approximately 10 to 12 feet deep primary clarifiers would be required.  The budgetary cost 



Onondaga County 
Department of Water Environment Protection 

Brewerton Water Pollution Control Plant 
Comprehensive Facility Assessment 

 

 

 

 

 630986 (4) 

October 2014 40 
 

 

estimate for designing and installing these tanks, and clarification equipment, is between $6.0 
and $7.0 million.  Based on operational challenges and the high capital cost to implement these 
unnecessary plant expansion improvements, it is recommended that the flow peaks be 
addressed at the sources. 
 
4.3.1  Settling Tank Evaluation 

The two existing final clarifiers at the Brewerton WPCP operate in parallel and under normal 
operations with each accepting approximately 50 percent of the total plant flow. Each clarifier 
has a sidewall depth of 9 feet; this depth is shallow based on a Ten States Standards value of 
12 feet, and is a major contributor to short circuiting and periodic solids carryover, particularly 
at higher flow rates.  An improvement project to install baffles in each Settling Tank is being 
implemented concurrent to this Comprehensive Facility Assessment.  While additional 
strategies such as the installation of another Settling Tank or a filtration system could further 
improve solids removal, the costs and benefits of these systems should be evaluated after the 
improvement gained from the baffles is completely understood.  Therefore, at this time 
additional solids removal technologies are not recommended. 
 
4.4 Grit Removal Evaluation 

The existing grit removal system was evaluated as part of the physical infrastructure 
assessment; the equipment was determined to be reaching its useful design life.  Alternate grit 
removal systems are possible such as a vortex-type system.  A vortex grit system is typically 
capable of removing a higher percentage of grit in a relatively small footprint when compared 
to aerated grit chambers.  However, the installation of this type of system would involve 
significant construction efforts to install a unit that could handle peak flows of 10 mgd.  These 
efforts would include structural modifications requiring extensive concrete work or the 
construction of a completely new grit handling building downstream of the existing Raw 
Sewage Pumping Station. 
 
The estimated capital cost for this type of vortex system is expected to be between 
approximately $2.0 and $3.0 million.  The estimated yearly operating energy for a vortex grit 
system with a maximum capacity of 12 mgd is 10,200 KWh/yr (Smith and Loveless) while the 
estimated operating energy of the current aerated grit system is 32,700 KWh/yr (based on 
continuous operation of a 5 horsepower (hp) blower).  Using $0.09 / kWhr the reduction in 
yearly energy costs is approximately $2,025.  Based on this reduction, the payback for this type 
of system will not be from energy savings, but rather from reduced operating effort and overall 
system performance.  A vortex grit system will most likely require less operation and 
maintenance and will remove more grit particles, reducing downstream impacts from grit 
carryover. 



Onondaga County 
Department of Water Environment Protection 

Brewerton Water Pollution Control Plant 
Comprehensive Facility Assessment 

 

 

 

 

 630986 (4) 

October 2014 41 
 

 

 
While the installation of a vortex-type grit system will slightly reduce energy consumption and 
decrease downstream impacts from grit (including cleaning out the aeration tanks), the costs 
associated with installing this type of system at the Brewerton facility are significant.  Due to 
the physical installation constraints and significant capital costs associated with this type of 
retrofit, it is not recommended at this time.  It is recommended that the existing grit system 
mechanical components be replaced in-kind, including a new clam bucket, hoist system, and air 
piping and diffusers.  As recommended in the blower evaluation in Section 4.6, new dedicated 
blowers for the grit system would be installed.  It is also recommended that additional air 
diffusers be considered for enhanced grit removal.  
 
4.5 Phosphorus Removal Evaluation 

To investigate effective combinations of coagulant type, dosing concentration and location, 
two rounds of jar testing were conducted.  The first round of testing was designed to evaluate 
the effect of coagulant type and dosing concentration at two different dosing locations on 
phosphorus removal at ambient temperature (20 degrees C).  Round 2 was designed to verify 
the results of Round 1 and investigate the effect of temperature by performing duplicate jar 
tests at two different temperatures for the four chosen combinations. 
 
4.5.1 Methodology and Analytical Testing 

A standard jar testing procedure was followed for the comparative bench-scale tests.  For both 
rounds of jar testing, a programmable four-paddle jar stirrer with square, acrylic, 2-liter (L) 
testing jars was used.  Bench-scale testing was performed at the WEP Oak Orchard Laboratory 
and the coagulant type and source used for the testing are summarized in Table 4.7. 
 

Table 4.7 Coagulant Type and Source 
Coagulant Type Source 

Ferrous Sulfate Slack Chemical  
Ferrous Chloride Kemira Water Solutions 
Ferri+Plus1100 PVC 
Aluminum Sulfate Holland Company 
Polyaluminum Chloride Holland Company 
Aluminum Chlorohydrate Kemira Water Solutions 

 
The following two dosing locations were tested:  1) influent to the re-aeration tanks (influent) 
and, 2) MLSS tank effluent (effluent).  The mixing rate and times for each dose location were 
estimated based on the tank hydraulic retention times (HRT) and estimated mixing rates 
(Table 4.7).  Mixing times were estimated assuming an extended aeration mode of operation 



Onondaga County 
Department of Water Environment Protection 

Brewerton Water Pollution Control Plant 
Comprehensive Facility Assessment 

 

 

 

 

 630986 (4) 

October 2014 42 
 

 

and a plug flow path that includes the re-aeration tanks and MLSS tanks followed by the 
clarifier.  For the influent dose location, the coagulant was assumed to pass through the 
re-aeration tanks, MLSS tank and clarifiers whereas for the effluent dose location, the coagulant 
was assumed to only pass through the clarifiers. 
 
Table 4.8 summarizes the hydraulic retention times for the re-aeration tanks, MLSS tank and 
clarifiers at the average design and peak design flows used to estimate jar test mixing times.  
When coagulant is dosed at the influent location, 68 percent of the HRT is within the aerated, 
well-mixed aeration tanks and 32 percent of the HRT is within the clarifier.  Therefore, the 
mixing times and rates for the influent dosing location tests were chosen to be 7 minutes at 
300 rpm (to simulate mixing and aeration) followed by 3 minutes at 0 rpm to simulate 
clarification.  Similarly, for the effluent dose location, the jar tests were mixed gently at 50 rpm 
for 5 seconds to simulate pipe flow at this dose location followed by 0 rpm for 3 minutes to 
simulate clarification. 
 

Table 4.8 Hydraulic Retention Times 

Tank 

Total 
Volume 

(gal) 

HRT at Average 
Design 3 MGD 

(hours) 

HRT at Peak 
Design 7.5 MGD 

(hours) HRT (%) of Total* 
Re-aeration  534,490 4.3 1.7 45.2 

67.8 
MLSS  267,245 2.1 0.9 22.6 
Clarifier 380,000 3.0 1.2 32.2 
*Total retention time = total time in re-aeration tanks, MLSS tank and clarifiers. 

 
The coagulant dosing concentrations were chosen based on stoichiometric requirements and 
manufacturer’s recommendations for each chosen coagulant type.  The recommended doses 
for ferrous chloride, ferrous sulfate, aluminum sulfate and polyaluminum chloride were 5 to 10 
times the stoichiometric requirement and the recommended dose for Ferri+Plus (ferric chloride 
and polymer mix) was approximately half the requirement for ferric chloride alone.  The chosen 
coagulant dose concentrations for each coagulant type are summarized in Table 4.9. 
 
Each sample (influent and post jar testing) was analyzed for pH, temperature, total phosphorus 
(TP), total dissolved phosphorus, total particulate phosphorus and soluble reactive phosphorus.  
Control tests were included in each round of testing and consisted of unamended wastewater 
evaluated under the same conditions as the amended samples.  Round 1 and 2 included 26 and 
18 jars each, respectively.  The test conditions and phosphorus removal results are summarized 
in Table 4.9. 
 



Onondaga County 
Department of Water Environment Protection 

Brewerton Water Pollution Control Plant 
Comprehensive Facility Assessment 

 

 

 

 

 630986 (4) 

October 2014 43 
 

 

Table 4.9 Phosphorus Removal Bench Scale Test Conditions and Results 

Round Coagulant Location 
Concentration 

(mg/L) Temperature Removal (%) 

1 

Ferrous Sulfate 
Influent 

30 

20°C 

97.0 
60 97.1 

Effluent 
30 95.8 
60 95.5 

Ferrous Chloride 
Influent 

30 

20°C 

95.8 
60 96.2 

Effluent 
30 76.6 
60 93.4 

Ferri+Plus1100 
Influent 

15 

20°C 

95.0 
30 94.9 

Effluent 
15 94.8 
30 94.8 

Aluminum 
Sulfate 

Influent 
15 

20°C 

92.9 
30 92.0 

Effluent 
15 95.6 
30 95.3 

Polyaluminum 
Chloride 

Influent 
15 

20°C 

96.1 
30 96.8 

Effluent 
15 97.0 
30 98.0 

Aluminum 
Chlorohydrate 

Influent 
15 

20°C 

95.6 
30 95.7 

Effluent 
15 94.6 
30 93.8 

  



Onondaga County 
Department of Water Environment Protection 

Brewerton Water Pollution Control Plant 
Comprehensive Facility Assessment 

 

 

 

 

 630986 (4) 

October 2014 44 
 

 

Table 4.9 Phosphorus Removal Bench Scale Test Conditions and Results 

2 

Ferrous Sulfate Influent 30 
17°C 

97.8 
97.7 

13°C 
96.2 
96.8 

Ferrous Chloride Influent 30 
17°C 

97.8 
98.4 

13°C 
97.3 
97.4 

Polyaluminum 
Chloride 

Influent 30 
17°C 

98.2 
98.2 

13°C 
97.5 
97.4 

Effluent 30 
17°C 

95.4 
96.1 

13°C 
92.6 
93.0 

 
4.5.2 Phosphorus Removal Results 

Round 1 jar testing was completed on October 16, 2013.  Round 1 untreated influent and 
effluent wastewater samples contained 20.5 and 24.5 mg/L of TP, respectively.  Final total 
phosphorus concentrations after coagulant treatment are shown in Figure 4.2.  Almost all iron-
based coagulants achieved low final TP concentrations, excluding Ferrous Chloride dosed in the 
effluent location.  Of the aluminum coagulants tested, polyaluminum chloride performed the 
best, achieving final TP concentrations, between 0.5 and 1 mg/L.  The removals for the four 
best coagulant, dose and location combinations of Round 1 are summarized in Table 4.10. 
 

Table 4.10 Round 1 Jar Testing Results 

Round Coagulant 
Dose 

Location 
Concentration 

(mg/L) 
Temperature 

(°C) 

1 

Ferrous Sulfate Influent 30 20 
Ferrous Chloride Influent 30 20 
Polyaluminum 

Chloride 
Influent 30 20 

Polyaluminum 
Chloride 

Effluent 30 20 

 



Onondaga County 
Department of Water Environment Protection 

Brewerton Water Pollution Control Plant 
Comprehensive Facility Assessment 

 

 

 

 

 630986 (4) 

October 2014 45 
 

 

The four best test conditions of Round 1 as shown in Table 4.10 were repeated in Round 2 on 
October 23, 2013, at 13 and 17 degrees C and the results are shown in Figure 4.3.  The results 
were very similar to Round 1 results in that all coagulants achieved greater than 96 percent 
removal, excluding the condition when polyaluminum chloride was dosed at the effluent 
location at 13 degrees C, which achieved 92 to 93 percent removal.  Polyaluminum chloride 
performed poorly at the colder temperature conditions used in Round 2 of jar testing, 
especially when dosed at the effluent location with minimum mixing. 
 
The results of the jar testing indicate that polyaluminum chloride is a good candidate for 
phosphorus removal at warmer temperatures; however, at lower temperatures, decreased 
removal efficiencies were observed.  This finding was similar to previous bench-scale testing 
conducted at the Metro Syracuse WWTP.  Overall, Brewerton’s current coagulant, ferrous 
sulfate, performed the same or better than the other coagulants under the conditions studied. 
 
4.5.3 Coagulant Cost Comparison 

An annual coagulant cost comparison was performed for ferrous sulfate and PAC using 
manufacturer provided bulk pricing. Dosing concentrations estimated in the jar tests were used 
to compare each coagulant and determine the relative proportional dose of each chemical. 
Since ferrous sulfate is currently dosed for phosphorus removal at Brewerton, the current 
average ferrous sulfate dose was used for the cost analysis and the PAC dose was estimated 
relative to the jar testing results. 
 
Three scenarios were considered in the cost analysis: year-round ferrous sulfate addition, year-
round PAC addition, and seasonal addition of ferrous sulfate (winter) and PAC (summer). The 
cost analysis indicated that if ferrous sulfate (the current coagulant at Brewerton) is continued 
to be used for phosphorus removal year round, the estimated annual cost is approximately 
$33,000.  If ferrous sulfate were to be dosed only in the winter months (October 15 to May 15) 
and PAC in the summer months (May 15 to October 15), the estimated annual coagulant cost 
would increase to approximately $50,000 per year. The estimated annual cost of year-round 
PAC addition would increase the annual coagulant cost to approximately $74,000. Therefore, 
modifying the current phosphorus removal operation to either seasonal PAC addition or year-
round PAC addition would increase the overall coagulant cost by 51 percent and 124 percent, 
respectively, compared to the current operation of year-round ferrous sulfate addition. 
 
4.5.4 Phosphorus Removal Coagulant Recommendations  

Although ferrous sulfate performed well compared to the other coagulants tested, ferrous-
based coagulants require oxidation to enable effective removal phosphorus, which increases 
the oxygen requirement of the Plant and ultimately the operating costs.  Aluminum-based 



Onondaga County 
Department of Water Environment Protection 

Brewerton Water Pollution Control Plant 
Comprehensive Facility Assessment 

 

 

 

 

 630986 (4) 

October 2014 46 
 

 

coagulants, such as polyaluminum chloride, do not require oxidation and, therefore, can be 
dosed after secondary treatment processes as long as sufficient initial mixing is provided.  
Polyaluminum chloride is also significantly less corrosive and safer to handle than ferrous 
sulfate, making this a better candidate from a staff health and safety perspective. 
The Brewerton WPCP requires year-round phosphorus removal and polyaluminum chloride is 
often affected by colder temperatures.  Polyaluminum chloride and ferrous sulfate performed 
similarly under warmer temperatures; however, polyaluminum chloride showed decreased 
phosphorus removal at lower temperatures.  Brewerton’s current coagulant, ferrous sulfate 
performed the best overall in the bench-scale testing and was the most cost-effective option 
based on the annual cost analysis.  Therefore, it is recommended that the Brewerton WPCP 
continue to use ferrous sulfate for phosphorus removal. 
 
4.6 Blower System Evaluation 